.,_/‘

i ..n,w% \

-
—
)
-
-

LN L

%

\mﬁ

)




POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

1 5 90122133 FLANGEBOLT M6X30 FLANGEBOLT M6X30

2 2 90122132 FLANGEBOLT M6X25 FLANGEBOLT M6X25

3 1 406509 PAKDASE OIL SEAL

4 1 406510 BUNDD/EKSEL CRANKCASE COVER

5 2 406511 STYREB@S PINS

6 1 406512 PLADE PLATE

7 1 90122130 FLANGEBOLT M6X16 FZB FLANGEBOLT M6X16 FZB

8 1 406513 GEAR GEAR

9 1 406514 PAKNING CRANKCASE GASKET

10 1 406515 KNASTAKSEL CAMSHAFT

11 2 406516 KNAASTF@LER CAM FOLLOWER

12 1 406517 GEAR GEAR

13 1 406518 KRUMTAP CRANKSHAFT

16 1 406519 NOT 4X6.5X16 KEY 4x6.5x16

17 2 406520 FJEDER SPRING

18 1 406521 PLADE PLATE

19 1 406522 PLADE BRACKET

20 1 90101165 MASKINSKRUE M6X35 SCREW M6X35

21 1 90101163 MASKINSKRUE M6X25 SCREW M6X25

22 1 406523 BESLAG BRACKET

23 1 90101145 MASKINSKRUE M5X14 FZB SCREW M5X14 FZB 8.8
8.8

24 2 406524 ANDER@R BREATER PIPE

25 1 406525 STYREB@S GUIDEPIN

26 1 406526 GASARM LEVER

27 1 406527 PAKDASE OIL SEAL

28 1 90102309 PLANSKIVE M6 WASHER M6

29 1 90113226 JERNSPLIT 5X32 DIN94FZB PIN 6

30 1 406528 SKRUE SCREW

31 1 90100691 LASEM@TRIK M6 LOCK NUT M6

32 1 406529 BRANDSTOFSLANGE FUEL LINE

33 1 406530 KLEMME CIRCLIP

34 1 406531 FILTER FUEL FILTER

35 1 406532 BRANDSTOFTANK FUEL TANK

36 1 406533 SKRUE SCREW

37 1 406534 DAMPER CUSHION

38 2 406535 DAMPER DUMPING CUSHION

39 1 406536 TANKDAKSEL FUEL TANK CAP

40 1 406537 ARM LEVER

41 1 406538 BESLAG TANK FUEL TANK SUPPORT

42 2 90101160 MASKINSKRUE M6X10 SCREW 6X10

43 1 406539 FILTER FILTER

44 1 406540 PAKNING GASKET

45 1 406541 PLADE PLADE

46 1 406542 DAKSEL COVER

47 2 90101160 MASKINSKRUE M6X10 SCREW 6X10

48 1 406543 SVINGHJUL FLYWHEEL

49 1 406544 BLASEHJUL FAN

50 1 406545 STARTERTRISSE RATCHET REEL

51 1 406546 SVINGHJULSM@TRIK FLYWHEEL NUT




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

52 1 90101160 MASKINSKRUE M6X10 SCREW 6X10

53 1 406547 MOTOR DAKSEL ENGINECOVER

54 1 406548 REKYLSTART KOMPLET RECOILSTARTER ASSY.

55 4 90101160 MASKINSKRUE M6X10 SCREW 6X10

56 1 90101160 MASKINSKRUE M6X10 SCREW 6X10

57 1 406549 KONTAKT SWITCH

58 1 90101160 MASKINSKRUE M6X10 SCREW 6X10

59 1 90101163 MASKINSKRUE M6X25 SCREW M6X25

60 1 406550 BESLAG BRACKET

61 1 90101160 MASKINSKRUE M6X10 SCREW 6X10

62 1 406551 PAKDASE OIL SEAL

63 1 90200338 KUGLELEJE 6205-2RS BALL BEARING 6205-2RS

64 2 90101163 MASKINSKRUE M6X25 SCREW M6X25

65 1 406552 TAENDSPOLE IGNITION COIL

67 1 406553 LUFTFILTERHUS AIRFILTER HOUSING

68 1 406554 ELEMENT FILTER ELEMENT

69 2 406555 SKIVE WASHER

70 1 406556 LUFTFILTERDAKSEL AIRFILTERCOVER

71 2 406557 VINGEM@TRIK M5 FLYNUT M5

72 1 406558 VARMESKJOLD INSULATION GASKET

73 1 406559 UDST@DNING EXHAUST

74 1 406560 VARMESKJOLD EXHAUST CASE

75 2 90180951 FLANGEM@TRIK M6 FLANGED NUT M6

76 2 90101160 MASKINSKRUE M6X10 SCREW 6X10

77 2 90101161 MASKINSKRUE M6X15 FZB SCREW M6X15 8.8
8.8

78 1 406561 VENTILDAKSEL CYLINDER HEAD COVER

79 1 406562 VENTILDAKSEL PAKNING GASKET

80 2 406563 MZTRIK NUTS

81 2 406564 JUSTERINGSMYZTRIK FIXING NUT

82 2 406565 VIPPEARM ROCKERARM

83 2 406566 BOLT FOR VIPPEARM FIXING BOLTS

84 2 406567 FIJEDERS/ZADE SPRINGSEAT

85 2 406568 VENTILFJEDER VALVESPRING

86 1 406569 STYREPLADE PUSHROD GUIDEPLATE

87 2 406570 ST@DSTANG PUSH ROD

88 4 90152100 STALBOLT M8X45 FZB 10.9 BOLT M8X45 FZB 10.9

89 1 406571 TOPSTYKKE CYLINDER HEAD

90 1 406572 VENTIL INDSUGNING INTAKE VALVE

91 1 406573 VENTIL UDST@DNING EXHAUST VALVE

92 2 406574 STYREB@S GUIDEPIN

93 1 406575 TOPPAKNING GASKET

94 1 406576 SHORTBLOCK SHORTBLOCK

95 1 406577 PAKNING GASKET

96 1 406578 ISOLATOR ISOLATOR

97 1 406579 PAKNING GASKET

98 1 406580 KARBURATOR CARBURETOR

99 1 406581 PAKNING GASKET

100 2 406582 PINBOLT BOLT STUD

101 1 406583 FORBINDER CONNECTOR




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

102 1 406584 FJEDER SPRING

103 1 406585 ARM LEVER

104 1 406586 STEMPELRINGESAT PISTON RING SET
107 1 406587 STEMPEL PISTON

108 2 406588 LASERING CIRCLIP PISTONPIN
109 1 406589 KRYDSPIND PIN

110 1 406590 OLIEPIND OIL STICK

112 1 406591 BA@S CUSHION

113 1 90101167 MASKINSKRUE M6X65 SCREW M6X65

114 1 406592 O-RING O RING

115 1 406593 RZR FOR OLIEPIND TUBE FOR OILSTICK
116 1 406594 O-RING O RING

117 1 406595 BUNDSKRUE DRANSKRUE

118 1 406596 BUNDSKRUE DRZANSKRUE

119 1 406597 KLEMME CLIP

120 1 406598 BESLAG SUPPORT

121 2 406599 PINBOLT GAS OUTLET BOLT
122 1 406600 KLEMME CLIP

123 1 406601 LEDNING FLAMEOUT WIRE
125 1 10011219 TANDRIR W20EPR-U SPARKPLUG W20EPR-U
126 1 406602 PEJLESTANG KOMPLET CONNECTION ROD ASSY






